Assembly Instruction
ITEM NO.: LT001

IMPORTANT: PLACE ALL PARTS ON A CLEAN AND SMOOTH
SURFACE SUCH AS A RUG OR CARPETTO
AVOID THE PARTS FROM BEING SCRATCHED
KINDLY FOLLOW THE ADDEMBLY :
INSTRUCTIONS STEP :
DO NOT TIGHTEN ALL SCREWS UNTIL THE BED
- IS FULLY SET-UP '
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The Imported Furniture Specialist

PARTS LIST:

#7 1Set(13pcs)

#8 1Set(12pcs)

#1 2pcs ' #2 1pc
Top Back :
Arm(L&R) Panel Top Side Rails
#4 1pc #5 1pc / #62pcs
Bottom Front Bottom Back Bottom Side
Panel Panel Panels (Narrow)
#9 1pc

oy

Top Centre Wood

fromm -

Bolt 5/16"X1-1/2"

O

Bolt 5/16"X2-1/2"

Slats Up Slats Down Supportor(l.ong)
#10 1pc #11 4pcs
Top Centre Wood
Supportor(Long) Plastic feet
HARDWARE LIST:
#A 8pcs #B  4pes #C  8pcs

(s

Bolt 5/16"X3/4"

#D  20pcs #E 16pcs H#F  4pcs

Spring Washer 5/16" Flat Washer 5/16",.19MM Flat Washer 5/16",22MM
#G 75pcs #E 4pcs #F  1pcs

Screw #8X1-1/4" Screw #8X2" 5X35X100mm
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step 4
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step 3°

step 1




step 6
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